V/77/7:7,4hdy

o
o
<
=
=
0




Item No. Type Sub Part No. Description Qty Unit
001 1 183M42-8 HOUSING SET 1 SET
INC. 263005-3 RUBBER PIN 6 2 PC.
INC. 931002-4 HEX. NUT M3 7 PC.
2 183P03-6 HOUSING SET 1 SET
INC. 263005-3 RUBBER PIN 6 2 PC.
INC. 931002-4 HEX. NUT M3 7 PC.
002 855U90-2 DTWA100 NAME PLATE 1 PC.
003 459416-0 ID COVER RED 1 PC.
004 144709-5 USB COVER COMPLETE 1 PC.
005 457484-7 LENS 1 PC.
006 620A98-3 LED CIRCUIT 1 PC.
007 620A97-5 BUZZER CIRCUIT 1 PC.
008 455053-8 F/R CHANGE LEVER 1 PC.
009 140L08-5 SWITCH COMPLETE 1 PC.
INC. 422465-0 SWITCH COVER 1 PC.
010 620A99-1 USB CIRCUIT 1 PC.
011 459403-9 COVER 1 PC.
016 265145-3 + PAN HEAD SCREW M4X22 4 PC.
017 140L06-9 HAMMER CASE B COMPLETE 1 PC.
INC. 210177-5 BALL BEARING 68/14LLU 2 PC.
INC. 213380-7 O RING 24 2 PC.
INC. 267063-1 FLAT WASHER 18 1 PC.
INC. 962113-4 RETAINING RING R-24 1 PC.
018 261160-5 NYLON WASHER 30 1 PC.
019 213118-0 O RING 12 2 PC.
020 136118-2 ANVIL E 9.5 ASSY 1 PC.
INC. INC. 19,21
021 231964-9 RING SPRING 7 1 PC.
022 327344-6 HAMMER C 1 PC.
023 216001-0 STEEL BALL 3.5 24 PC.
024 267175-0 FLAT WASHER 24 1 PC.
025 232527-4 COMPRESSION SPRING 25 D 1 PC.
026 213541-9 O-RING 14 1 PC.
027 267851-6 CUP WASHER 14 1 PC.
028 216011-7 STEEL BALL 5.6 2 PC.
029 327355-1 SPINDLE B 1 PC.
030 226896-3 SPUR GEAR 16 2 PC.
031 256173-9 PIN 3.5 2 PC.
032 267104-3 FLAT WASHER 12 1 PC.
033 226895-5 INTERNAL GEAR 39 1 PC.
034 213561-3 O RING 42 1 PC.
035 211136-2 BALL BEARING 6801LLB 1 PC.
036 256555-5 PIN 2 2 PC.
037 459400-5 INTERNAL GEAR CASE 1 PC.
038 620521-2 LED CIRCUIT 1 PC.
039 266490-9 TAPPING SCREW PT 2X6 3 PC.
040 620A33-1 CONTROLLER 1 PC.
041 652069-6 FLAT HEAD SCREW M3X6 3 PC.
042 629418-2 STATOR 1 PC.
043 619574-6 ROTOR 1 PC.
044 643850-6 TERMINAL 1 PC.
045 855U95-2 DTWA100 SERIAL NO. LABEL 1 PC.
047 140L11-6 SWITCH PLATE RED COMPLETE 1 PC.
INC. 819J54-4 INDICATION LABEL RED 1 PC.
048 459424-1 STOPPER 1 PC.
049 251581-9 PAN HEAD SCREW M3X20 7 PC.

2 MODEL DTWA100Z

(10/1/2019)



Item No. Type Sub Part No. Description Qty Unit
EO1 819M96-6 CAUTION LABEL 1 PC.
EO02 812G71-5 CAUTION LABEL 1 PC.
ACCESSORIES - Visit www.makita.ca for more accessories information -

FO1 281012-4 HOOK 1 PC.
F02 459409-7 PROTECTOR RED 1 PC.
F03 459410-2 PROTECTOR BLUE 1 PC.
F04 459411-0 PROTECTOR YELLOW 1 PC.
F06 459413-6 PROTECTOR CLEAR 1 PC.
FO7 661432-2 USB CABLE 1 PC.
F08 196987-3 14.4V LI-ION BATTERY BL1415NA 1 PC.
F08 194066-1 14.4V LI-ION BATTERY BL1430B 1 PC.
F09 BATTERY CHARGER 1 PC.

3 MODEL DTWA100Z

(10/1/2019)



	DTWA100Z-PAGE 1
	DTWA100Z (for PB)
	DTWA100Z


